Llonpd's Register of Shipping.

RESULTS OF TESTS OF STEEL. surs.
by..  Messrs. Wm. Beardmore & Co., Lbtd. Glasgow.

Messrse. D, Rowan & Cos, Ltd. Eng. No.963, for Messrs. Litngows,Ld.
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